City of Barrie

Water Supply Master Plan Update
Final Report

July 2019

\\\I)












\\\I)

City of Barrie

City Hall, 70 Collier Street
P.O. Box 400

Barrie, Ontario

L4M 4T5

Attention: Mr. Tom Reeve, Senior Infrastructure Planning Program Coordinator
Dear Mr. Reeve:

We are pleased to provide our final Master Plan Report for the City of Barrie - Water Supply
Master Plan Update. The purpose of this report is to present a review of the existing water
infrastructure within the City through a summary of background documentation and available
data. The study includes details on the growth and level of service assumptions used for the
gap analysis and review of alternative solutions to meet the servicing objectives for the City.
[...]
the chlorine injection location and at the raw water header

Turbidity and temperature sampled at the intake structure upstream of the
chlorine injection location

Notes

N/A

Secondary Intake Pipe

Description A second incomplete raw water intake pipe with provision for a chlorine solution
injection line for mussel control and a raw water sample line, for future use if
required

Dimensions A 1525 mm nominal diameter pipe extending approximately 150 m (terminated

with a blind flange)

Notes

N/A




014-201

Schedule A July 10th, 2017

Low Lift Works

Low Lift Pumping Station

Location

23 Camelot Square, Barrie ON

UTM Coordinates

NAD 83, UTM Zone 17, 609040 m E, 4913821 m N

Description

One (1) 20 m diameter by 14 m deep in-ground wet well structure with two (2)
interconnected raw water wet well cells of equal size, with provision to isolate
each cell through one (1) 1200 mm by 1800 mm isolation sluice gate. Each cell
equipped with one (1) 1200 mm by 1800 mm inlet sluice gate

Equipment

One (1) travelling screen and one (1) fixed screen, one in each wet well cell,
with a mesh opening size of 9.5 mm

One (1) duty 900 mm discharge header complete with a 600 mm magnetic flow
meter and surge/pressure relief valves and one (1) standby 900 mm discharge
header complete with a 600 mm magnetic flow meter and surge/pressure relief
valves, both connected to 900 mm and 600 mm raw water mains

Pumps

Two (2) variable speed vertical turbine raw water pumps, each rated at 31.5
ML/d at 55 m TDH

One (1) variable speed vertical turbine raw water pump rated at 15.75 ML/d at
49 m TDH

One (1) constant speed vertical turbine raw water pump rated at 15.75 ML/d at
49 m TDH

Chlorine

A chlorine gas system used for pre-chlorination (mussel control) and
disinfection located at the low lift pumping station in one tonne chlorine gas
cylinders and stored in a chlorine gas storage room

A dry type chlorine gas scrubber capable of neutralizing 200 kg/min of chlorine
gas or one (1) complete one tonne chlorine gas cylinder

Notes

N/A

Strainers

Membrane Feed Strainers

Description Two (2) self-cleaning strainers (one duty, one standby) with mesh openings of
0.5 mm
Notes Hydraulic pressure differential indicates need for cleaning




014-201

Schedule A July 10th, 2017

Flocculation

Flocculation Tanks

Description A flocculation system consisting of two (2) basins, each with two (2)
compartments. Each compartment containing one mechanical mixer
Dimensions Each basin with a total storage volume of 670 m?
Monitoring A sampling station complete with temperature transmitter, turbidity analyzer
and pH analyser located immediately upstream of the dynamic mixer
One (1) ultrasonic level sensor located in the flocculation inlet channel
Notes N/A

Primary Membrane

Filters

Filtration

Description

A total of five (5) trains for a total firm production of 60 ML/day

Pumps

Five (5) variable speed centrifugal type permeate pumps (one per train), each
pump capable of delivering 1,012 m3/hour with a TDH of 15.8 m, complete with
a magnetic flow meter and a sampling station on each permeate discharge
monitoring turbidity

Two (2) recirculation pumps (one duty, one standby) capable of delivering 214
m3/hour at a TDH of 8.1 m to transfer membrane cleaning solution into the
membrane tanks and to complete neutralization within the neutralization tanks.
The recirculation pumps are shared with the secondary membrane system

Two (2) heated water recirculation pumps (one duty, one standby) to circulate
water within the membrane tank during a recovery clean and capable of
delivering 18 m3hour at a TDH of 10 m. The pumps are shared with the
secondary membrane system

Two (2) backpulse pumps, (one duty, one standby) capable of delivering 1,012
m3/hour with a TDH 16.1 m to draw water from the backpulse tanks and to
reverse flow through the primary membranes to remove foulants

Tanks

Two (2) concrete equalization tanks (one duty, one standby) with volumes of
685 m?® (Equalization tank #1) and 875 m?3 (Equalization Tank #2) used for
primary membrane backwash water and GAC backwash water storage. Each
tank is equipped with an ultrasonic level sensor

Two (2) concrete neutralization tanks (one duty, one standby) with the
dimensions of 2.4 m by 3.6 m by 4.7 m high and an operating volume of 35 m?
for the neutralization of the membrane cleaning solution, and heating of water
for the membrane heated cleans. Each tank is shared with the secondary
membrane system and equipped with an ultrasonic level sensor

Heat Cleaning
System

Heated cleaning system utilizing hot water from the building services boilers
through a heat exchanger, and comprised of air separators, pressure and
temperature gauges, pressure and flow switches and associated valves and
piping. The heated cleaning system is shared with the secondary membrane
system

Air Compressors

Two (2) air compressors (one duty, one standby) for providing compressed air
to the pneumatic valves. The air compressors are shared with the secondary
membrane system

Air Blowers

Two (2) air blowers (one duty, one standby) capable of delivering
approximately 1100 Nm?3/h for providing scouring air to the membrane tanks




014-201

Schedule A July 10th, 2017

during backwashes and chemical cleans

Air Removal System

Ejector on each primary membrane header to evacuate air from the system

Primary Membrane
Feed Channel

One (1) concrete primary membrane feed channel equipped with two (2)
ultrasonic level sensors

Monitoring Operating interface that monitors membrane integrity testing, log reduction
value criteria, filtrate turbidity measurements, maintenance clean sequences
and operating pressures

Notes N/A

Secondary Membrane Filtration

Filters

Description Two (2) trains each with a production rate of 3.3 ML/day

Pumps Two (2) variable speed centrifugal type permeate pumps (one per train)
capable of delivering 1.58 ML/d each, complete with a magnetic flow meter and
a sampling station on each permeate discharge pipe monitoring turbidity

Tanks Two (2) concrete waste tanks (one duty, one standby) with the dimensions of
5.0 m by 3.2 m by 4.7 m high and 7.0 m by 3.0 m by 4.7 m high, used for
temporary storage of secondary membrane backwash water, neutralized
secondary membrane chemical waste and flocculation drain lines. Each tank is
equipped with an ultrasonic level sensor. Turbidity and total suspended solids
analyzers are located at the combined discharge of the waste tanks to sewer

Air Blowers Two (2) air blowers (one duty, one standby) capable of delivering

approximately 1100 Nm?3/h for providing scouring air to the membrane tanks
during backwashes and chemical cleans

Air Removal System

Ejectors are located on each secondary membrane header to evacuate air
from the system

Secondary
Membrane Feed
Channel

One (1) concrete secondary membrane feed channel equipped with one (1)
ultrasonic level sensor

Monitoring Operating interface that monitors membrane integrity testing, log reduction
value criteria, filtrate turbidity measurements, maintenance clean sequences
and operating pressures

Notes N/A

Granular Activated Carbon Contractors

Dimensions

Three (3) granular activated carbon contactors, with a total carbon volume of
120 m?

Backwash Pumps

Two (2) backwash pumps (one duty, one standby) capable of delivering 44
ML/day at a TDH of 12 m.

Notes

N/A




014-201 Schedule A July 10th, 2017

Chlorine Contact Chamber/On-Site Storage

Reservoir
Chlorine Contact Two (2) 5 ML chlorine contact tanks, each tank directly joined to the adjacent
Tank reservoir cells via a weir and equipped with a 450 mm magnetic flow meter and

an ultrasonic level sensor

A sampling station at the weir capable of monitoring pH and free chlorine

In-ground reservoir Two (2) 5 ML in-ground interconnected reservoirs, complete with baffles and
equipped with an ultrasonic level sensor for monitoring water levels in the

reservoir
Notes N/A
High Lift Works
High Lift Pumps
Description Six (6) fixed speed vertical turbine pumps to provide a firm capacity of 72
ML/day (described below)
Pumps Two (2) constant speed high lift pumps each rated at 29 ML/day, at a TDH of
65.5m
Three (3) constant speed high lift pumps each rated at 14.5 ML/day at a TDH
of 65.5m

One (1) constant speed high lift pump rated at 7.0 ML/day at a TDH of 65.5 m
for use during low demand periods

Sampling A sampling station on the discharge of the high lift header capable of
monitoring pH, temperature, free chlorine and turbidity
Notes One (1) 900 mm discharge header complete with a 600 mm magnetic flow

meter and surge/pressure relief valve and one (1) standby 900 mm discharge
header complete with a 600 mm magnetic flow meter and surge/pressure relief
valve, both connected to a 1200 mm watermain

Standby Power

Equipment One (1) 2,000 kW diesel fired generator with a 25,000 L fuel tank to provide
standby power requirements for Phase 1. The generator also supplies power
to the low lift pumping station via a 13.8 kV feeder

Notes N/A




014-201 Schedule A July 10th, 2017

Chemical Addition

Coagulant

Description Coagulant dosing system

Feed Point Coagulant added and mixed after the strainers using a 900 mm inline dynamic
mixer

Equipment Two (2) coagulant storage tanks 25,000 L each, complete with spill
containment
Three (3) peristaltic dosing pumps (two duty, one standby) capable of providing
the appropriate dosage

Notes N/A

Sulphuric Acid

Description Sulphuric acid dosing system

Equipment Two (2) sulphuric acid storage tanks, 25,000 L each, complete with spill
containment

Two (2) peristaltic dosing pumps (one duty, one standby) capable of providing
the appropriate dosage

Notes Not in use

Sodium Hypochlorite

Description Sodium Hypochlorite dosing system

Equipment One (1) 1,000 L sodium hypochlorite storage tank and tote, spill containment

Two (2) peristaltic dosing pumps (one duty, one standby) capable of providing
the appropriate dosage

Notes N/A

Sodium Hydroxide

Description Sodium Hydroxide dosing system

Equipment One (1) 1,000 L sodium hydroxide storage tank and tote, spill containment

Two (2) peristaltic dosing pumps (one duty, one standby) capable of providing
the appropriate dosage

Notes N/A




014-201 Schedule A July 10th, 2017

Citric Acid
Description Citric acid dosing system
Equipment One (1) 1,000 L citric acid storage tank and tote, spill containment
Two (2) peristaltic dosing pumps (one duty, one standby) capable of providing
the appropriate dosage
Notes N/A

Calcium Thiosulfate

Description Calcium thiosulfate dosing system

Equipment One (1) 1,000 L calcium thiosulfate storage tank and tote, spill containment

Two (2) peristaltic dosing pumps (one duty, one standby) for membrane
cleaning neutralization capable of delivering the appropriate dosage

Two (2) peristaltic dosing pumps (one duty, one standby) for emergency plant
overflow dechlorination capable of delivering the appropriate dosage

Notes N/A

Chlorine

Description A chlorine gas system used for primary and secondary disinfection

Primary Feed Point The chlorine contact tank inlet at surface water treatment plant

Secondary Feed The high lift discharge header prior to entry to the distribution system at the
Point surface water treatment plant
Equipment Chlorine gas held in one tonne cylinders and stored in a chlorine storage room

A dry type chlorine gas scrubber capable of neutralizing 200 kg/min of chlorine
gas or one (1) complete one tonne chlorine gas cylinder

Notes N/A




014-201 Schedule A July 10th, 2017

Groundwater Wells

Well 5, John Street

Location 217 John Street, Barrie ON

UTM Coordinates NAD 83, Zone 17, +/- 3 m, Easting 602923 m and Northing 4914271 m

WWR No. 5700271

Description Drilled groundwater well, pumphouse and appurtenances

Source Type Non-GUDI

Dimensions 660 mm diameter, 106 m deep

Equipment One vertical turbine well pump rated at 75.7 L/s, 76.8 m TDH, located in the

well pumphouse with a 200 mm diameter discharge line connected to the well
pump header and magnetic flow meter prior to entry into the distribution system

Continuous online free chlorine residual and turbidity analyzers (raw water),
including alarms and pump interlocks. Free chlorine residual is monitored
prior to entry into the distribution system.

Appurtenances and process piping, including a pump to waste connection,
magnetic flowmeter and chemical injection points, prior to entry into the
distribution system.

Associated SCADA, electrical, mechanical and controls for an operable system

UV Primary Primary disinfection provided by a UV system (for a groundwater raw water
Disinfection supply in accordance with O. Reg. 170/03) composed of a UV reactor and a
UV control cabinet. The UV reactor is a 300 mm cross flow design with four (4)
medium pressure high intensity (MPHI) lamps, each MPHI lamp is equipped
with a dedicated UV intensity sensor calibrated for 254 nm wave length. The
MPHI lamps are housed in a quartz sleeve fitted with an automatic cleaning
mechanism. The UV disinfection system is designed to provide a dosage of 40
md/cm? with a minimum UV transmittance of 85% and a maximum flow rate of
75.7 L/s. The UV control cabinet contains four (4) ballasts (1 ballast per each
MPHI lamp) and maintains the UV dosage including controls and alarms to
monitor continuous UV disinfection prior to entry into the distribution system
including interlock between the UV monitors and vertical turbine well pump to
shut down the vertical turbine well pump on low UV disinfection

Chlorine Secondary | A secondary compound loop disinfection system in a separate room in the well
Disinfection pumphouse, consisting of two (2) chlorine gas cylinders including weigh scales,
automatic switchover regulators injector, an automated control valve and a
feed line and chlorine booster pump discharging into the well pump header in
the well pumphouse prior to entry into the distribution system

Iron and Manganese | A paced to flow iron and manganese sequestering system in the well
Sequestering pumphouse, utilizing a sodium silicate sequestering agent, consisting of a
4,540 L capacity double wall storage tank, with vacuum monitoring for
secondary containment, and one automated chemical metering pump with a
feed line system discharging into the pump header prior to the entry into the
distribution system.

Stand-by Power A 130 kW standby diesel generator complete with automatic transfer switch
and one 1,135 L capacity diesel fuel storage tank and concrete containment
crib. Standby power provided is sufficient to maintain full operation of the
facility

Notes N/A




014-201

Schedule A July 10th, 2017

Well 7, Sarjeant Drive

Location 44 Sarjeant Drive, Barrie ON

UTM Coordinates NAD 83, Zone 17, +/- 3 m, Easting 602484 m and Northing 4914187 m
WWR No. 5709125

Description Drilled groundwater well, pumphouse and appurtenances

Source Type Non-GUDI

Dimensions 762 mm diameter, 100.7 m deep

Equipment One vertical turbine well pump rated at 75.7 L/s at a TDH of 82.3 m located in

the well pumphouse with a 200 mm diameter discharge line connected to the
well pump header and magnetic flow meter prior to entry into the dedicated
Chlorine Contact Pipe

Continuous online free chlorine residual and turbidity analyzers (raw water),
including alarms and pump interlocks. Free chlorine residual is monitored
after the chlorine contact pipe

Appurtenances including pump control valve and process piping

Associated SCADA, electrical, mechanical and controls for an operable system

Chlorine Disinfection

A compound loop disinfection system in a separate room in the well
pumphouse, consisting of two (2) chlorine gas cylinders including weigh scales,
automatic switchover regulators injector, an automated control valve and a
feed line and chlorine booster pump discharging into the pump header prior to
entry into the dedicated chlorine contact pipe

An in-ground dedicated Chlorine Contact Pipe, 2,100 mm diameter and 30.5 m
long, located adjacent to the well pumphouse, including five (5) perforated